TUV Rheinland Nederland B.V.

Return address: P.O. box 337, 7500 AH Enschede, The Netherlands

Superior Manufacturing Group

Att.: Mrs. G. Dirckx
Achterzeedijk 57
NL-2992 SB
BARENDRECHT
The Netherlands

Report

Project number : 89204607

Report number : 89204607.02br

Received:

A sample of floor covering a mat, marked as: “Niru Cushion-Ease Solid FR/ESD

DISS, 91x91 em, black. . Received on the 24"™ of October 2013.
TUV sample reference: MT13-38576.02.

Identification parameters according to the applicant:

Name

Sample dimension

Type of manufacturing
Type of use surface
Composition/ Used material
Total mass per unit area kg.v’m2
Total thickness, mm

Colour

Roll number

Production number

Use of fire-retardant

Sampling procedure:

661 Cushion Ease Solid™ ESD FR
Mats, 91x91 cm

Compression moulding

Uni

100% Nitrile Fire Retardant rubber
14.5

19

Uni, black

55650033-4

661S0033BL

Yes, in rubber compound

Samples have been selected and send by the applicant.
The test house has had no influence on the sampling procedure.

Request:

Classification of burning behaviour according to EN 13501-1:2007:A1:2009.

Test method:

Ignitability (direct impingement of flame) : EN ISO 11925-2.

Reaction to fire (radiant panel)

Results and conclusion:
See page two and three.

Appendix:

: EN ISO 9239-1.

See page four up to and including eleven.

TUVRheinland®
Precisely Right.

TUV Rheinland Nederland B.V.
The Netherlands

Postal address:
P.O. Box 337
7500 AH Enschede

Parking and delivery:
Josink Esweg 10
7545 PN Enschede

www.tuv.com/nl

T +3188 888 7888
F +31 88 888 7859

llse.pierik@nl.tuv.com ‘

Date
November 12", 2013

Project number
89204607

Report number
89204607.02br

Phone number client
+31 180 643 115 |

Fax number client
+31 180 611 551

Article
Niru Cush-Ease Sol ESD/ FR [

Appendix
| : Flooring Radiant Panel Single
Specimen Report — 8 pages

TRN applies General Terms & Condilions
which are filed at the office of the Clerk for
civil affairs at the Court in Zutphen (the
Netherlands) under number 352010,

dated November 17th 2010.
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Date
TEST RESULTS November 12", 2013
Project number
Ignitability test EN ISO 11925-2:2010. 89204607
This product is classified without further testing according to EN
: Sys Report number
1404 1:2004/AC:2005 - Table 3 — Classes of reaction to fire for resilient floor 89204607.02br

coverings, classified without further testing as Eq. ,
Article
Niru Cush-Ease Sol ESD/ FR

Page
Radiant Panel test ISO 9239-1:2010 il
Date of testing : November 4, 2013
Conditioning time, climate : 3days,23+2°Cand 50+ 5% ‘
Description of substrate : Fibre cement board, 8+2 mm ,1800+200 kg/m3
conforming to EN 13238.
Sampling procedure : By contractor, w
Description of cleaning used  : None ‘
Fixing method : None
Test Flame CRF Peak light Smoke
specimen, spread attenuation | production .
orientation (cm) (kW/m?) (%) (%.min)
I 21.0 9.2 314 382
2 18.0 9.6 32.1 268
3 23.0 8.8 28.3 268
< 17.0 9.8 28.4 242
Mean* 18.7 9.5 30.6 297

* Mean of the three lowest obtained values as there is no distinct orientation.

Remarks: No flashing. transitory- or sustained flaming.
All tested specimen extinguished naturally.
Small particle, some still burning, decrepitated from the specimen during
the test.



TUVRheinland®
Precisely Right.

Date
th
CONCLUSION November 12", 2013
Project number
According to EN 13501-1:2007+ A1:2009 the tested sample of the aforementioned 892048607
quality 661 Cushion Ease Solid™ ESD FR in relation to its reaction to fire behaviour
is classified: B e et
o A ) o 89204607.02br
The additional classification in relation to smoke production is: s1.
Article
Niru Cush-Ease Sol ESD/ FR
The aforementioned quality meets the requirement of reaction to fire classification: Page
Bn-—sl 3M1

The classification is valid for the following end use applications:
- End use substrates of classes Al and A2-s1,d0 , for example fibre cement board.
- Loose laid or by any means of fixation.

Statements:

The test results only relate to the behaviour of the test specimens of the examined
product under the particular conditions of the test in laboratory conditions; they are not
intended to be the sole criterion for assessing the potential fire hazard of the product in
use. The method might not be suitable if the product is exposed to much larger flames
or heat radiant sources.

The validity of this report will expire five years after its issue or directly after
alterations or modifications of the examined product (combination)(s) and/or the
criteria. This report shall not be reproduced. except in full. without the written
approval of the testing laboratory.

This document does not represent type approval or certification of the product
A

|
\

Author: 2 Review and ap\f)}'ova!:
Mrs. 1. Pierik/ |, Mr. J. Brinks._/\\ q\( "

\
All rights reserved.

No part of this report may be reproduced. provided to and/or examined by third parties. and/or pyblished by
print. photoprint, micrafilin. in electronic form or any other means without the explicif previous written consent
of TUV Rheinland Nederland B.V.

The results are based upon the samples received and have not to be representative for the total production.
Besides TUYV Rheinland Nederland B.V. had no influence on the sampling.

In case this report was drafted within the context of an assignment to TUV Rheinland Nederiand B.V.. the rights
and obligations of contracting parties are subject to the General Terms & Conditions for Advisory. Research and
Certification assignments to TUV Rheinland Nederland B.V. and/or the relevant agreement concluded between
the contracting parties.

© 2010 TUV Rheinland Nederland B.V.



APPENDIX I: Flooring Radiant Panel Single Specimen Report

Repan prodecad with the Fire Tesling Fechralozy FRPSoll soltware page |

Flooring Radiant Panel Single Specimen Report

Stundard
Laboratory
Sponsor
Date of test

Specimen description
Tesl naome
File name
‘Test pumber in series

Flux calibration file name

Thickness (mm)
Density (kg/m?)

Test duration

Substrate used?
Substrate

Fixing method
Conditioned?
Conditioning temp. (°C)
Conditioning RH (%)

Test Results

Time 1o ignition
Time (o [uncout
Extent of burning (mm)

: EN IS0 9239- ;2002

: TUV Rheinland Nederland 13.V.
: SMG 89204607

: Nov. 05 2013

: MT'13-38576,02 Solid ESD Cushion Ease
: Prad #1

: DAFRPFILESV 3 110009.CSY

o4

: CAFRPSOFMCALIB\FLX 13009.CSV

: 25 minutes 10 seconds (1510 8)

: Yes

: none

1 none

' Yes

;23 {
1 50

: 2 minutes 02 seconds (122 5)
: 25 minutes (4 seconds (1504 s)
: 210

Critical MTux ot extinguishment (kW7/m?) (019

HF- 10 (kW/m?) 1 0.49

HE-20 (KW/m?) 1919

HI-30 (kW/m?) 1>= 109
Flame spread at 10 minutes (mm) : 190

FFlame spread at 20 minules (mm) 1210

Flame spread at 30 minutes (mm) t-1

Peak light attenuation (%) :31.39

Time to peak light attenuation : 17 minutes 33 sceonds (1053 8)
Total integrated smoke (%.min) P 382,106
Potential classilication + AZ(1/B()
Smoke production classification H

These resuls 1elate enly o the behaviour ol the specimens of the protuct under the particular conditiuns of the test; they
are not intended 1o be the sole ariteriun for assessing e patential tire hazard of the product invse,

TUVRheinland®
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Date
November 12", 2013

Project number
89204607

Report number
89204607.02br

Article
Niru Cush-Ease Sol ESD/ FR

Page
411




APPENDIX I: Flooring Radiant Panel Single Specimen Report

Hepan prodacsd with the Piie Testiag Techaotogy FRI'SoR soltwate

Transmission/Attenuation (%)

Smoke Graph
100

80

60
40
20 WW&W
0 ‘ : , —
0 5 10 15 20 25
Time (min)

Test mame : Prod #1

File nume

Rake Results

Position (mum) Time (s) Flux (kW/m?*) Osh (MJ/m?) Position (mm) “Time (s) Flux (kW/m?) Qsb (MJ/m?)
) 248 113 2,620 S0 - 3.6
110 RV 10.6 1.686 560 - 3.0
160 305 9.9 4.639 610 - 2.5
210 728 0.2 5.943 660 - 2.1
260 - 8.2 . 710 - I8
o - 7.2 . 760 - 1.5
b - 6.2 E 810 - 14
q10 - 5.2 - 860 - 1.2
ant) . 1.3 . 910 - 1.1

Comments

s DAFRPEILES\I3T10009.CSV

Specimen extinguished naturally,

These aesulis relute only 1o the hebaviour of the specimens of the product under the particular conditions of the test; they

g rob intended 1o be the sele enlerion Tor assessing the potential fire hazard of the product in use.

30

A TUVRheinland®

Precisely Right.

Date
November 12", 2013

Project number
89204607

Report number
Page 2
89204607.02br

Article

Niru Cush-Ease Sol ESD/ FR

Page
5111




APPENDIX I: Flooring Radiant Panel Single Specimen Report

Repost prodduced with the Tre Testing Technology FRISoft sofiware

Flooring Radiant Panel Single Specimen Report

Standard
Laboratory
Sponsor
Dale of lest

Specimen descriplion
Test name

: EN1SO Y239-1:2002 I
: TOV Rhcinland Nederland B.V,

: SMG 89204607

: Nov. 05 2013

: MT 13-38576.02 Solid ESD Cushion Base
: Prod/ Cross #2

File name : DAFRPFILESV I3 110010.C8V

Test number in Serics 04
Flux culibration file name

Thickness (imm)
Density (kg/m?)

Test duration

Substrate used? * Yes
Substrate D none
Fixing method 1 Nnone
Conditioned? : Yes
Conditioning temp. (°C) 123
Conditioning RH (%) :50

Tuest Results

Time to ignition

Time to flameow

ixtent of burning (mm)

Critical Qux at extinguishment (kW/m?)
HEF-10 (kW/m?)

HE-20 (kW/m?)

HHE-30 (kW/m?)

Flame spread at 10 minutes (i)
Flame spread atl 20 minoles (mm)
Flame spread at 30 minutes (mm)
Peak light altenuation (%)

Time to peak light atlenuation
Total integrated smoke (%e.min)
Potential classification

Smoke production classification

: CAFRPSOFT\CALIB\FLX13009.CSV

123 minutes 46 sceonds (1426 s)

: 2 minutes 02 seconds (122 s)
1 23 minutes 43 sceonds (1423 5)
180

1 Y.64

1064

1964

1= 109

180

1180

-1

13206

» 6 minutes 19 seconds (379 )
: 208.30

AZ(I)/B()
tsl

These results relate only to the behavionr of 1he speeimens of the product under the particular conditions of the test; they
are notintendsd to be the sale eriterion for pssessang the potential fire hazard of the product i use,

poge |
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APPENDIX I: Flooring Radiant Panel Single Specimen Report

Repont procluced wirk ihe Vire Testing Techaokogy FRESol software

100

@«
o

o
L=

Transmission/Attenuation (%)
N -3
B

Test name : Prod/ Cross #2
F DAFRPEILESVI3LI0010.CSV

File name

Positien (mm) Tune () Flux (kW5m?) Qsb (MJ/?)  Position {mm) ‘Time (s) Flux (kW/in9)

[}
1o
160
210
260)
3o
300
410
A6t

Comments

252
35l
s07

1.3
1.6
9.9
9.2
8.2
T2
6.2
52
4.3

Smoke Graph

M@Mm

10

Rake Resulls

2.662
3487
4.058

Specimen extinguished naturally,

TUVRheinland®
Precisely Right.

Date
November 12", 2013

Project number
89204607

o Report number
89204607.02br

Article

Niru Cush-Ease Sol ESD/ FR

Page
7M1

e N

Time (min)

510
560
610
660
710
760
410
80l)
210

156 20

3.6
- KX
- 2.5
2.1
1.8
- L5
. 1.4
L2

- 1.1

Osb (Mlan?)

These results relate valy (o the hehaviour uf the specimens of the praduct under the particular conditions of the tesi; they
e polb inteeded tw bs the sule eriterion for pssessing the potentisl fite hazard of the praduct in vsg,
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APPENDIX I: Flooring Radiant Panel Single Specimen Report NSVZ mber 12" 2013

Project number
89204607

R 4 $oavithi the §ire Tesli Technoly FRES oI =01 1 Report number
el prodeced wilh e des II'-K CORNMNCLY ol =lwale |
Ui H ‘ e 89204607.02br
Article

[ N . 3. L] .
Flooring Radiant Panel Single Specimen Report e s Eisa Bol EST

Standard s EN 1S0 9239-1:2002 Page
Laboratory : TUV Rheinland Nederland B.VY. 81
Sponsor : SMG 89204607

Dale of tesl : Nov, 05 2013

Specimen description : MT13-38576.02 Solid ESD Cushion Easce

Test nume : ProdiCross #3

File name  DAFRPFILES\I31 1001 1.CSV

Test number in series ]

Flux calibration file nnme  : CAFRPSOFINCALIB\FLX 13009.CSY

Thickness (mm)
Density (kg/m?)

Test duration : 24 minutes 18 scconds (1438 8)
Substrate nsed? tYes

Substrate L none

Fixing method :none

Conditioned? s Yes

Conditioning temp. (°C) 23

Conditioning RH (%) £50

T'est Resulis

Time 1o ignition : 2 minutes 02 seconds (122 s)
Time to Mumeout : 24 minutes 15 scconds (1455 s)
Extent of burning (mm) 1230

Critical flux at extinguishment (kW/m?) :8.78

HE-10 (kW/m?) :9.19

HF-20 (kW/m?) 18,78

HEF-30 (kW/m?) 1= 09

Elame spread at 10 minutes (mm) 2210

Flame spread at 20 minutes (mm) : 230

Flame spread at 30 minutes (imm) |

Peak light attenuation (%) 128.20

Time 10 peak light aftenuation : 10 minutes 05 seconds (605 8)
Totwl integrated smoke (%.min) 1 207.83

Potential classificalion F AZ(IN/B()

Smoke production classification i sl

hers resalts rekate only 1o the ebaviour of 1he specimens of the product under the particular couditions uf the fest; thay
are ol intended to be the sole ceiterlon for assessing the potential fire hazard of the product in use.




APPENDIX I: Flooring Radiant Panel Single Specimen Report

Repor produced with the Vi Tosting Techaology FRPSoll software

100

B0

Transmission/Attenuation (%)

60
a0

20

0——

Smoke Graph

g s

Testname : Prod/Cross #3

File mime

: DAFRPFILESVI3110011.CSY

15

ke 2

20 25

Position (mm) Time (s) Flux (kW) Qsh (MVm?)  Position (mm) Time (s) Flux (kW/m?) Osh (MJfm?)

60
1in
160
210
200
310
Jot)
410
40l

248
354
475
388

Speeimen extinguished naturally.

1.3
10.6
9.9
9.2
8.2
1.2
n2
5.2

4.3

10
Time (min)

Rake Results
2,620 510
3517 5600
4,304 611
4,800 aoi)
% 710
760
s
B60)
910

3.6
3.0
&5
2.1

—mia

Tlwse tesults relate only 1o the behaviour of the specimens of the praduct under the particular conditions of the test; they
are nol intended to be the sole eriterion fur assessing the polential fire hazard of the product in use,

TUVRheinland®

Precisely Right.

Date
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Report number
89204607.02br

Article
Niru Cush-Ease Sol ESD/ FR
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Date
APPENDIX I: Flooring Radiant Panel Single Specimen Report November 12" 2013
Project number
89204607
Repwt presusd with the Fare Testing Fevhnolozy FRESol witware page |
Report number
n . . ¢ . . 89204607.02br
Flooring Radiant Panel Single Specimen Report
Article
iru Cush-Ease Sol ESD/ FR

Standard t EN IS0 9239-1:2002 Nir

Laboratory : TUV Rheinland Nederfand B.V, p

Sponsor 1 SMG 89204607 age

Date of test : Nov. 05 2013 1o

Specimen deseription $ MT13-38576.02 Solid ESD Cushion Fuse

Test name : Prod/Cross # 4

File name C DAFRPFILES 3 110012.0SV

Test number in series 4

Flux calibiation file name CAFRPSOFTNCALIMWFLX 13009.0SV

Thickness (inm)
Density (kg/m?)

Test duration * 23 minutes 56 seconds (1436 5)
Subslrile used? :Yes

Substrate : nane

Fixing method ; none

Conditioned? : Yes

Conditioning emp. (°C) 123

Conditioning RH (% 150

Test Results

Time to ignition : 2minutes 01 seconds (121 5)
Time to Mameout : 23 minutes 54 seconds (1434 5)
Extent of burning (mim) 2170

Critical flux at extinguishment (kW/m?) :9.79

HE-10 (k\W/m?)  10.06

HF-20 (kW/m?) 9,79

HI-30 (kW/n?) (2= 109

Flame spread at 10 minutes (mm) 1150

Flame spread at 20 minotes (mm) 2170

Flame spread al 30 minutes (mm) B |

Peak light attenuation (%) 1 28.30

Time to peak light attenuation 26 minules 23 seconds (383 )
Total integrated smoke (%.min) 1 241.57

Potentinl classification  A2(0)/B)

Smoke produclion classification HE |

These resulls refate only (o 1he behavicur ol the specimens of the product under the particular carditions of the test, they
ate nud intended b be the sole eriterion tor sssessing 1ie potential fire hazard of the prodluct in use,
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APPENDIX I: Flooring Radiant Panel Single Specimen Report Ngv:mber 12" 2013

Project number
Kepor prodaced with the Lire Testiog Teckankopy FRPSol safiware pge 2 89204607

Report number

Smoke Graph 89204607 02br
100
Article
80 Niru Cush-Ease Sol ESD/ FR
Page
50 11/11

Transmission/Attenuation (%)
n a
o o

13
0 5 0 15 20 25
Time (min)

|
|

Test nume : Prod/Cross # 4
File name : DAFRPFILESVI3110012.08Y

Ruake Results

Position (mm) Time (s) Flus (kW/An?) Qsb (MIm?Y)  Position tmm) Time (s) Flux (kWan?) Qsb (MJ/in?)

60 252 1.3 2.662 S1n - 3.6 -
1) 380 10.6 A.77s sen . EX] -
160 (0] 9.9 5.087 610 - 25 -
210 - 9.2 S 6460 . 2.1 -
260} - 8.2 s 710 - L8

310 - 7.2 - 760 - 1.5

360 = 6.2 . 810 - 1.4

410 - 5.2 . 860 1.2
460 . 0.3 - 910 11

Comments

Specimen extinguished naturally,

Thiese resalls iekate only to the behaviour of the sparimens of the proguct under the particular conditions of the teat; they
are ol ietended 1o be the sale criterion for sssessing the potential fire hazard of the product in use, VER



